Presentation Forum: American Fuels & Petrochemical Manufacturers (AFPM), Oct 18
- 20, 2015, Salt Lake City, UT

Title: “Novel Approach for Removing Selenium from Phillips 66 Ponca City, OK
Refinery Effluent”

Authors:

Jeffrey D. Meyers, C. H. Guernsey & Co.

J. Byron Sudbury, J. S. Enterprises Inc./Foster Design Inc.
Robert D. Jantz, Phillips 66, Ponca City Refinery

Neta L. Hercyk, Phillips 66, Ponca City Refinery

ABSTRACT

The Phillips 66 Ponca City, OK Refinery (PCR) developed and implemented a novel, low-cost means of removing
selenium (Se) from wastewater in order to meet new OPDES permit limits. It is well-known that Se, which is a
component of the organic molecules in crude oil, is isomorphous with sulfur, is released in process units such
[...]
environmental conditions. Numerous Se treatment approaches™? have been and are being developed and
tested, and can be organized into 3 major groupings—physical, chemical, and biological. Individual methods
include ion exchange, activated carbon adsorption, sorption on various media, numerous versions of co-
precipitation, anaerobic biological reduction, and constructed wetlands. However, all suffer from similar
problems found with refinery wastewaters. Either a few pounds of Se per day must be removed from large
volumes of wastewater that are in the range of millions of gallons per day (MGD), or a smaller stream of a few
hundred gallons per minute (gpm) from the SWS could be addressed. However, the water from the SWS must
start with a unique form of Se, selenocyanate (SeCN’), created by the very strongly reducing conditions in the
Sour Water Stripper (SWS) at a high temperature. Either way, costs escalate quickly into millions of dollars for
capital and then the system has a high operating cost with large amounts of sludge to manage.

PCR has two activated sludge units (ASUs). The Main ASU handles most of the process water, while, prior to
the Se project, the Groundwater ASU (GWASU) treated groundwater from remediation wells; about 60% of the
Refinery’s stripped sour water (SSW); blowdown for the wet gas scrubbers (WGS) from two Fluid Catalytic
Cracking Units (FCCU); and the wastewater from the sulfur plant. During peak groundwater extraction for
hydrocarbon recovery in the mid-1990s, groundwater production was more than 1,000 gpm, but at present it
has been reduced to 200 — 300 gpm, leaving the GWASU underutilized.

Traditional Se removal technology has usually been co-precipitation with iron salts to form ferric hydroxide
[Fe(OH)s], or with other chemical additives. Since groundwater containing ferrous iron (Fe*?) was already
being treated in the GWASU, Fe(OH); was being formed, giving the water a characteristic reddish color.
Sampling showed that 30% - 40% of the influent Se to the GWASU was already being removed, and the
biosludge contained 3 — 5 times more Se than the sludge from the Main ASU. Insomuch as the underutilized
GWASU was already treating 60% of the Refinery’s SSW, the idea was proposed to use the GWASU for Se co-
precipitation and potentially avoid the capital and operating costs of much more expensive options.

During early 2012, a sampling campaign was conducted to develop a Se balance for the PCR wastewater
system and to speciate the forms of Se. When combined with other 2010 - 2012 Se data, the analysis showed
that approximately 64% of the Se left the refinery as a soluble constituent in treated wastewater; 7% was
incorporated into the biosludge; and 29% was unaccounted and assumed to be volatilized as microbially-
mediated methylated selenides, a process which is well documented in the literature®. It was also learned that
nearly all of the Se entering the wastewater comes from the SWS in the form SeCN". All of the SeCN" entering
either the Main or GW ASUs is oxidized and most of the Se leaves the units in the form of selenite (Se0;?) with
a small amount as selenate (Se0,?). Selenite is the form necessary for co-precipitation and sorption onto

Novel Approach for Removing Selenium from Phillips 66 2

Ponca City, OK Refinery Effluent
AFPM, Oct 19, 2015



Fe(OH)s, while selenate is difficult to remove with most current technologies. Essentially no Se was found in
the effluent of the desalters.

The quality of stripped sour water (SSW) between refineries varies greatly, depending on whether water
sources are segregated; how close to the design limit the SWS system is operated; and how effectively the SWS
is operated, e.g. stripping steam ratio. In addition to some ammonia, sulfide, phenol, and organic acids, SSW
can have significant amounts of oil and suspended solids, as well as chlorides which may affect the use of
stainless steel and cause related stress cracking. The amount of each of these constituents as well as their
concentration variability can have a great deal of influence about which Se removal process would be most
appropriate for a specific location.

3.0 AMOUNT OF SELENIUM GENERATED & DISCHARGED

3.1 Se Generated

Between Jan 20, 2011 and July 31, 2015, 579 samples were collected from the two SWSs, which are effectively
operated in parallel, and analyzed in the Refinery Control Lab. The two SWS samples for a given day were
averaged, and then the entire data set was rank ordered as shown in Figure 1. The p50 (50" percentile or
median) and p97 concentrations are approximately 0.77 and 1.13 mg/L (ppm), respectively. Mass loadings
were generated by combining matched sets of concentration and flow rate for the unit for each day of
sampling, which were then rank ordered as shown in Figure 2. The p50 and p97 mass values were
approximately 3.0 and 4.6 |bs/day, respectively. Influent supply water contained ~0.5 pg/L Se, which
translated to ~0.1 Ib/day in the effluent. By observing several shutdowns of the Coker Unit for furnace
decokes and a turnaround, it was also learned that about half of the Se was generated by the Coker.

Figure 1
SWS Se Concentration vs Probability (1/20/11 - 7/31/15)
1.5
1.3
1.0 y = 0.641x + 0.5781
o0 R2 =0.9038
S |
£ 08
A Prob (mg/L) ppb
0.5 1 p50 0.77 770 [
p97 1.13 1,130
0.3 p99.9 1.34 1,340 |
0.0
o\e o\e o\o o\o o\e o\o o\o o\o o\o o\e o\o
Q ,\Q '19 (bQ th Q’Q (OQ ,\Q %Q Q,Q '\QQ
Probability
Novel Approach for Removing Selenium from Phillips 66 3

Ponca City, OK Refinery Effluent
AFPM, Oct 19, 2015



Figure 2

SWS Se Loading (Ibs/day) vs Probability (1/20/11 - 7/31/15)
6.0
5.0
y=2
> 4.0
kS
n
2 3.0
& Prob_ Ibs/day
2.0 1 p50 3.0
p97 4.6
1.0 p99.9 53
0.0
Q°\° R Q° o "90\0 oS Qo\o b§>\e « Q°\° o Qo\o A Qo\e & Q°\° o Q°\° \ng\o
Probability

3.2 Se Discharged

Between Nov 29, 2010 and May 1, 2013, 70 samples were collected from the final refinery effluent at Outfall
001 and analyzed by TestAmerica. During this period there was no active Se removal process. The samples
were rank ordered, as shown in Figure 3, yielding p50 and p97 concentrations of 79 and 103 pg/L (ppb),
respectively. Mass loadings were generated by combining matched sets of concentration and flow rate for the
day of sampling, which were rank ordered as shown in Figure 4. The p50 and p97 values are 2.3 and 3.3
Ibs/day, respectively. As can be seen by comparing the permit limits in Table 1 with the p50 values shown on
Figures 3 and 4, 77.5 vs 79 ppb and 2.6 vs 2.3 |bs/day, the refinery wastewater would only be in compliance
about 50% of the time without additional Se removal. Consequently, some type of Se removal process would
be required to meet the new permit limits.

Novel Approach for Removing Selenium from Phillips 66 4
Ponca City, OK Refinery Effluent
AFPM, Oct 19, 2015



Figure 3

Se in Outfall 001 (mg/L)
0.120 “
0.100 y =0.053x +0.052 /%
R’ =0.897
_ 0.080
3 —
£ o0.060 — | Prob mg/L ppb
8 — p50 0.079 79
0040 ¢ p97 0.103 103
¢ p99.9 0.105 105
0.020
0.000
o\o \o \o \o \c \o \o \o \o \o o\c
S L R Y L I A
Probability
Figure 4
Se in Outfall 001 (Ibs/day)
4.0 ‘ “
3.5 y=2.103x +1.241 2
30 R?=0.913
>
5 25
3 L0 Prob lbs/day
g 15 p50 2.3
1'0 K p97 3.3
R 2 99.9 3.3
0.5 * P
0.0
0o\o ,»6\0 q's\e ,,,6\0 °§\° (96\0 b6\0 /\6\0 ¢b6\° q6\0 @o o

Probability

3.3 Treatment Target & Removal Required

As shown in Table 1, permit limits were set by ODEQ at 77.5 and 100.4 ppb Se, respectively, for the monthly
average and daily maximum concentrations. For planning, a treatment target of 50 ppb was set for the final
effluent, which translated to ~1.5 Ib/day. Since ~0.1 Ib/day results from the ~0.5 ppb in the water supply, the
amount of Se that could be contributed by the SWS would be 1.4 Ib/day. Table 2 shows how much Se must be
removed per day without considering any existing removal.

Novel Approach for Removing Selenium from Phillips 66 5
Ponca City, OK Refinery Effluent
AFPM, Oct 19, 2015



Table 2
Se Removal to Meet Compliance Objective

Location Condition (lbs/day)
p50 p97
SWS Effluent 3.0 4.6
Outfall 001 2.6 3.4
Discharge Target " "
(50 ppb) Less 0.1 Other
Removal Required in GWASU 1.6 3.2
Removal Required at Outfall 001 1.2 2.0

4.0 PROOF-OF-CONCEPT JAR TESTS

Once co-precipitation was deemed potentially viable, two phases of bench-scale, proof-of-concept testing
were conducted. The first phase considered theoretical flocculation equations where lime was added to
provide a source of hydroxide (OH’) to form Fe(OH); and Al(OH); floc according to the following equations:

Fe,(SO,)s + 3Ca0 + 3H,0 - 3CaSO, + 2Fe(OH);
3 moles Ca/1 mole Fe,(S0,), = (3 x 56)/400 = 168/400 = 0.42 = ~1 mg Ca0/2.4 mg Fe,(SO,),

Al,(SO,); + 3Ca0 + 3H,0 = 3CaS0, + 2Al(OH);
3 moles Ca/1 mole Al,(SO4); = (3 x 56)/342 = 168/342 = 0.49 = ~1 mg Ca0/2.0 mg Al,(S0,),

Considering how little Se was removed in jar tests and in some cases the Se actually increased above the
starting concentration due to desorption from the biosludge, the addition of lime was abandoned and those
results are not presented. The work was repeated without lime addition as explained below.

GWASU mixed liquor samples were collected at the point of SSW influent entry and then treated with
amendments at a series of dosages in jar tests. The approximate chemical dosages were pre-weighed into
individually labeled Mason’ jars with screw lids. Jars were filled with 400 — 500 mls of GWASU mixed liquor
using a sample dipper. Since jars had been weighed empty, after chemical addition, and after water sample
addition, the exact concentration of chemical dosage could be calculated. No pH adjustment was made.

To simulate the GWASU the jars were aerated in the lab for ~18 hrs at room temperature, the approximate
residence time in the GWASU; centrifuged to separate solids; and then the supernatant was passed through a
0.45-micron filter to remove any remaining particulate-bound Se. The filtered soluble fraction was sent to the
laboratory for Se analysis. Additives tested included lime (CaO); ferric sulfate [Fe,(SO,)s]; ferrous sulfate
(FeSO,). ferric chloride (FeCls); aluminum sulfate [Al;(SO,)s]; corn cob pellets; three activated carbons; and a
commercial polymer designed for Se removal. Only the additives successful in removing Se are plotted in Figure
5 at the metal concentration for the dosing chemical used. The polymer is plotted at the concentration points
for the accompanying FeSO, that was added. The results were very encouraging and showed that co-
precipitation might be capable of achieving a 20-ppb effluent level of Se, or ~85% reduction.

Novel Approach for Removing Selenium from Phillips 66 6
Ponca City, OK Refinery Effluent
AFPM, Oct 19, 2015



Figure 5

140

120

100
80

Se (ppb)

60
40

20

Se Removal by Co-Precipitation in GWASU

K
@ Fe2(S04)3
B FeCI3
A FeSO4
Al2(S0O4)3
N A WAI2(s04)
\ A Polymer+FeSO4
-
B e 5 * ™
0 50 100 150 200 250 300 350
Metal (mg/L)

Table 3 shows a selected set of parameters for the GWASU. In as much as the GWASU received the blowdown
from two WGS, the TDS concentration was 5,000 — 10,000 mg/L and was especially high in sulfate. However,
based on the success of the jar tests, short-term tests were planned in the GWASU.

Table 3

Selected GWASU Mixed Liquor
Parameters (June - July 2012)

Approximate
Parameter Average (mg/L)
or as noted
Temperature 97 °F
pH 7.1
Dissolved Oxygen 3.5
Oxidation-Reduction Potential -31 mv
Conductivity 7,404 uS
Lab Total Dissolved Solids 5,901
TDS/Conductivity Ratio 0.80
Lab Total Suspended Solids 5,116
Sodium 1,600
Calcium 98
Magnesium 23
Potassium 11
Sulfate 3,400
Chloride 380
Nitrate 31
Novel Approach for Removing Selenium from Phillips 66 7

Ponca City, OK Refinery Effluent
AFPM, Oct 19, 2015



5.0 Step-Testin GWASU

The GWASU has two co-mingled influent streams which totaled ~400 gpm during the Step Test. The first
influent stream of ~110 gpm was the blowdown from one of the WGS, which had a composition of about 1/3"
each of river well water, service water, and SSW. The second influent stream of ~290 gpm was composed of
groundwater from remediation wells, the blowdown from a second WGS, all of the SSW from one of the SWS,
a portion from the other SWS, and wastewater from the sulfur plant. The flow split of 110 and 290 gpm, 27.5%
and 72.5%, was used to provide flow-weighted averages for influent Se.

The configuration of the GWASU is a rectangular in-ground basin with approximate dimensions of 200 ft x 40 ft
x 7 ft with lift pumps in one corner of the basin pumping mixed liquor to an above-ground clarifier. Mixing and
aeration are provided by six 30-hp and two 50-hp Aeromix Tornado aerators organized in two rows. The
configuration of the aerators results in an elliptical flow pattern of the mixed liquor around the perimeter of
the basin. Since the theoretical residence time of the GWASU basin and clarifier were ~18 and ~2 hrs,
respectively, a complete turnover occurred every day.

Based on the laboratory success, short-term field step tests of three days each were conducted with four
sequential concentrations of ferric sulfate [Fe,(S0,);] set at 25, 50, 75, and 100 mg/L Fe. The target dosing
levels were chosen based on the results displayed in Figure 5. The actual dosing rates were set using the
combined GWASU feed rate of 400 gpm and sufficient Fe,(SO,); to achieve an instantaneous Fe concentration
for each target level. Totes of ferric sulfate were used and had strength of 50%, density of 12.22 lbs/gal, and
Fe content of ~10 wt%. LMI Milton Roy chemical pumps were used to deliver the necessary amount of
chemical directly to the GWASU basin at a point downstream from the clarifier lift pumps so the Fe,(S04);
added would be in the GWASU basin for the full residence time. Return activated sludge from the clarifier also
enters the basin near the same point.

Grab samples were collected daily during the Step Test from the two influent streams and the effluent of the
clarifier. Because of a communication issue, dosing was also conducted at 4, 6, and 11 mg/L Fe, so those
results are included. The test periods were Aug 23 —Sep 8, and Sep 24 — Oct 6, 2012. Samples were analyzed
for total and soluble Se after filtration through 0.45-micron filter. Since there was little difference between
total and soluble Se, the values were averaged. During the first field trial a non-routine vendor lab as well as
the Refinery’s normal routine commercial lab both analyzed GWASU samples using EPA protocol methods.
The total Se values from the non-routine lab were very high compared to the filtered samples, whereas the
normal lab's Se values for the whole and filtered samples matched. Consequently, for the first test period, the
total Se sample values were not used. Results for both test periods are shown in Tables 4 and 5.

Table 4
Se Concentration Data (ppb) —8/23/12-9/8/12
PTU Influent East Influent Wt. Avg. GWASU Effl % Removal (LS i
Sample —Llab2
Date Test Phase
Total Diss Total Diss | Total | Diss | Total | Diss | Total | Diss | Total+ | Total | Diss
Se Se Se Se Se Se Se Se Se Se Diss Se Se Se
8/23/2012 | Background | 2,510 534 1,160 323 1,531 | 381 1,190 | 224 22% 41% 26% 240 230
8/24/2012 - - 1,540 313 - - 1,260 | 230 - - - - -
8/25/2012 Fex(SOu)s - - 1,530 | 380 - - | 1130 | 1904 - - - - -
4 mg/L Fe D ’
8/26/2012 2,390 484 1,810 343 1,970 | 382 915 184 54% 52% 53% 190 190
Novel Approach for Removing Selenium from Phillips 66 8

Ponca City, OK Refinery Effluent
AFPM, Oct 19, 2015




8/27/2012 . . 399 | 370 - 162 | 123 s 5 - -
8/28/2012 | [FeaS0dk 212 | 192 186 | 130
6 mg/LFe - - _ ) ) ) ~
8/29/2012 396 | 406 | 337 | 292 | 353 | 323 | 188 | 150 | 47% | 54% 50% 200 | 170
8/30/2012 - - 288 | 288 - 182 | 159 - - - -
8/31/2012 Fea(S0d); 334 | 334 192 | 174
11 mg/L Fe . . . - . . .
9/1/2012 440 | 420 | 313 | 313 | 348 | 342 | 194 | 184 | 44% | 46% | 45% 220 | 200
9/8/2012 | Background | 718 | 661 234 | 220 | 367 | 341 | 206 | 195 | 44% | 43% | 43% - -
Average - 1,434 | 461 | 742 | 306 | 1,050 | 357 - - - - -
Table 5